
LHS - 3025 . 

Parts List 



ENGINE, LHS - 3025 HEDGE CLIPPER 

32 

33 rb 
La 
2~~ 

27 
~~~I~'~--------~;m 4!2 4t J 41 

19 0 f? 
25 24 

'/@~l 
30 

t 

~---59 ... 

; 1: 56 
-I. f - 0 

54 _0' I I I T 55 

""'~I ' '" '//' Q, '/ 
~, 

'10 '" 
I '~'i» 

57 -<b ') 'Cll 
58-~ 

",", I ~~' L-_____ ~ 

~f~t -t 61 
, 62 

I 63 

28 

60 

64 

~, 21122 ~ J~~' 
.rr, "'- ! 36 ~ r>. <b 23 

,:» "12 V 5\1 45~,,~ 
. / 12 47 

~ 
5 ~3 j ~ --d,' \:2:-2 J> 1 /~-

9 ''., ~4 t?:. P: .......... 46 

- 53@t1t'-5"L ' ~50 
\ 

11 --6' [:1)-48 
8 ~, 

,/' I ~~ 5215'~-49 
I 1 8~ 33 

CAYURETOR ~ f1- t-· @. ~ ! J 
V' 7i1~ 73 10 t !!'-~' 

70--9 7 9 1 ~ 
~9-e 14 

./ ~ I 74 
75 1~>77 

67 -~,·t,~",,~~ 
68 ,,/ ~'--';: 

< ( I '~ 

78-~ t t 
66 79 

40 

39 



ENuINE, LHS - 3025 HEDGE CLIPPER - PARTS LIST 
Ref. LESCO No. , Ref. LESCO No. I Ref. LESCO No. 
No. No. Description Used : No. No. Description Used No. No. Description Used 

1 451123 Crankshaft ....................................... 1 43 450992 Baffle Plate ...................................... 1 79 450956 Rubber ............................................. 1 
2 450979 Piston Assembly (Includes 1 Ref. 3) 1 44 451099 Gaske!.. ........................................... 1 80 451139 Hose ................................................ 1 

'i'>I;1$"'f 3 45n791 Ring, Piston ..................................... 1 45 See Ref.81 - Gasket, Insulator ...................... 1 81 450998 Gasket Kit (Includes 1 ea. Ref. 37, 
4 450973 Pin, Piston ....................................... 1 46 450993 Bolt, M5x56 ..................................... 2 45 and 52) ....................................... 1 
5 450794 Clip, Piston Pin ................................ 2 47 450995 Insulator ........................................... 1 ~;l. 4£IRS'r:- 00. vrn,.:.'·L &r1.~"7 
6 450976 Bearing, Needle ............................... 1 48 450941 Adjuster ........................................... 1 

:;; '5 '1£010 Sl. ~~FA!;·a 5cK~ 7 450980 Crankcase Assembly (Includes 49 450053 Bolt, M5x12 ..................................... 1 
1 ea. Ref. 8, 9 and 2 ea. Ref. 10) .... 1 50 027090 NuL. ................................................ 1 

'8 450009 Bearing, Bali, 6201 .......................... 2 51 029349 Washer ............................................ 2 
9 450010 Seai,Oil ........................................... 2 52 See Ref.81 - Gasket ...................................... 1 

10 450012 Pin, Dowel ....................................... 2 53 450938 Carburetor Assembly (Includes 1 ea. 
·11 450974 Crankcase Assembly (Includes Ref. 54, 55, 56, 57, 58 and 59) ........ 1 

1 ea. Ref. 8 and 9) ........................... 1 54 450943 Valve, Floa!... ................................... 1 
12 450062 Bolt, M5x25 ..................................... 5 55 450068 GaskeL. .......................................... 1 
14 451125 Clutch Assembly .............................. 1 56 450069 Diaphragm, Metering ....................... 1 
15 451126 Adapter ............................................ 1 57 450070 Diaphragm, Pump ........................... 1 
19 450975 Coil Assembly, Ignition .................... 1 58 450945 Gaske!.. ........................................... l 

N 20 450889 Bolt, M4x20 ..................................... 2 59 450072 Rubber ............................................. 1 
21 450044 Spring .............................................. 1 60 450944 Case, Air Silencer ............................ 1 
22 450045 Cap, Plug ......................................... 1 61 450990 Nut ................................................... 2 
23 058125 Spark Plug ....................................... 1 62 450911 Element "B", Air Filter ...................... 1 
24 451127 Flywheel, Magneto .......................... 1 63 450903 Element "A", Air Filter ...................... 1 
25 450025 NuL ................................................. 1 64 450994 Cap, Case ....................................... 1 
27 451128 HOUSing, Assembly, Blower ............. 1 66 451137 Tank, Fuel ........................................ 1 
28 451129 Ratchet ............................................ 1 67 450084 Cap Assembly, Fuel Tank (includes 
29 451130 Rope, Starter ................................... 1 1 Ref. 68) ........................................ 1 
30 450833 Knob, Starter ................................... 1 68 450085 Gaske!.. ........................................... l 
31 450836 Name Plate ..................................... 1 69 450081 Filter, Fuel ........................................ 1 
32 451201 Caution Plate ................................... 1 70 450082 Clip .................................................. 1 
33 450022 Bolt, M5x16 ..................................... 9 71 450083 Hose ................................................ 1 
36 450985 Cylinder ........................................... 1 72 451138 Rubber ............................................. 1 
37 See Ref.81 - Gasket. Muffler ......................... 1 73 450090 Hose ................................................ 2 
38 450991 Muffler ............................................. 1 74 450093 Rubber ............................................. 1 
39 450055 Arrester ........................................... 1 75 450091 Valve, ReverSing ............................. 1 
40 450986 Baffle Plate, Outer ........................... 1 76 450767 Clip .................................................. 1 

41 450075 Boit, M5x48 ..................................... 2 77 450768 Connector ........................................ 1 
42 45113-;;l. Cowling, Cylinder ............................. 1 78 450997 Rubber ............................................. 2 



w 

CLIt'PER, LHS - 3025 HEDGE ~LIPPER 

41 /l . I 

~' 
r 37 

<8l 
I 

1_ i 

\ 
11 9----8 

12 "'- 10 ~\'l "'-.. 'g 13 U......-- 2 ,,~ ("."" "V" I'--~, 
~ ji'311 I' '~ ® 

33 

<8l 
I 

16 

17 

~-15 

43 42 

44~ 

~, ""'A "" ;;::::-"'''"''-,~, 45 



CLIPPER, LHS - 3025 HEDGE CLIPPER - PARTS LIST 
Ref. LESCO No. Ref. LESCO No. 
No. No. Description Used No. No. Description Used 

1 451202 Handle ............................................. 1 34 451215 Plate ................................................ 1 
2 450014 Bolt. M5x30 ..................................... 2 35 451216 Blade ............................................... 1 
3 451203 Holder. Handle ................................. 1 36 451217 Blade ............................................... 1 
4 451204 Holder. Handle ................................. 1 37 451174 Screw .............................................. 2 
5 027090 Nut.. ................................................. 2 38 451218 Screw .............................................. 1 
6 451205 Coller ............................................... 2 39 451166 Washer ........................................... .4 
7 451206 Washer ........................................... .4 40 451167 Screw .............................................. 2 
8 451207 Bolt. M6x26 ..................................... 2 41 451219 Plate ................................................ 1 
9 451146 Drum. Clutch ................................... 1 42 451220 Lever Assembly. Throttle(lncludes 

10 451145 Plate ................................................ 1 1 ea. Ref. 43) .................................. 1 
11 450990 Nut ................................................... 2 43 451221 Wire Complete. Throttle .................. 1 
12 451164 Nut ................................................... 5 44 450119 Wrench. Spanner Box 19 ................ 1 
13 451208 Case.Gear ...................................... 1 45 451191 Manual. Operator·s .......................... 1 
14 451209 Nipples. Grease .............................. 1 
15 451151 Bearing. Ball. 608Z .......................... 3 
16 450098 Bearing. Ball. 6001 .......................... 1 

.t>. 17 451153 Gear. Pinion ..................................... 1 
18 450110 Bolt. M6x14 ..................................... 3 
19 451154 Gear.Crank ..................................... 1 
20 451165 Screw. M5x20 .................................. 2 
21 451155 Rod .................................................. 2 
22 451156 Snap Ring. S-26 .............................. 1 
23 451210 Cover. Balde .................................... 1 
24 451158 Screw. M3x5 .................................... 2 
25 451159 Plate ................................................ 1 
26 451160 Felt .................................................. 1 
27 451161 Case. Gear ...................................... 1 
28 450022 Bolt. M5x16 ..................................... 5 
29 450047 Bolt. M5x20 ..................................... 2 
30 451211 Bolt. M6x18 ..................................... 1 
31 451212 Washer ............................................ 1 
32 451213 Grip ................................................. 1 
33 451214 Handle ............................................. 1 


